
 

 

 

Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 

Final Report 

 

January 13, 2014 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Tetra Tech Inc. 
1576 Sherman Street, Denver, CO 80203 USA 

Tel 303.825.5999   Fax 303.825.0642   www.tetratech.com 

 



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page TOC-2 of 6 

 

  



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page TOC-3 of 6 

 

TABLE OF CONTENTS 

  

Section                                       Title Page 

ES     Executive Summary ES-1 

1 Introduction  

1.1 Purpose 1-1 
[...]
Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-3 of 39 

 

$250/sq ft) would be appropriate. As described in Section 2, the expense for a single 1000 gallon 

bulk tank would be approximately $2000 delivered. Because the cost for pumps and storage 

building would not change appreciably but chemical cost would be lower, the bulk tank should 

be considered for all but the smallest facilities. With the bulk tank, the cost for a small chemical 

feed system with building is shown in Table 6.2-3. Without the bulk tank, the cost would be 

approximately $4300 less.  These estimates are for a “typical” facility.  Site specific costs may be 

significantly higher or lower.  For instance, some facilities may need significant improvements to 

roads in order to receive chemical deliveries.  Other facilities may have existing chemical storage 

and feed systems with sufficient capacity to provide the increased dose without additional capital 

expense. 

 

Table 6.2-3 Estimated Capital Cost for Chemical Feed to Achieve 1.0 mg/L TP 

Item Number or Size Rate Estimated Cost 

Metering Pumps 2 $3000 $6000 

Bulk Tank 1 @ 1000 gal $2000 $2000 

Installation LS  $1500 

Electrical/I&C LS  $1500 

Containment 1.5 CY $800/CY $1200 

Civil/Piping LS  $2000 

Building 144 sq ft $250/sq ft $36,000 

Construction total   $50,200  

Contractor’s OH&P  20% $10,040  

Contractor total   $60,240  

Design Engineering Per Vermont ANR fee curves 

used by CWSRF program 

$4128 

Construction Engineering $6192 

Project   $80,595  

Contingency  25% $20,149  

Budget   $100,744  

 

Without EBPR for the Dannemora WWTF, chemical storage of up to 5000 gallons would be 

appropriate due to the greater treated flow and chemical consumption. That storage volume 

would require a more costly tank ($10,000) and building dimensions of approximately 14 ft x 16 

ft (224 sq ft) bringing the total capital budget for a chemical feed system at Dannemora to 

approximately $153,142. 

O&M Cost 

Chemicals 

As described in Section 3, chemicals constitute the bulk of the operational cost of any chemical 

phosphorus treatment system.  Tables 6.2-4 and 6.2-5 provide estimates of the cost for chemical 

to remove phosphorus to 1.0 mg/L TP at the current ADF for each WWTF. 

 

  



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-4 of 39 

 

Table 6.2-4 Vermont WWTFs – Estimated Monthly Chemical Cost to Achieve 1.0 mg/L TP 

 
Table 6.2-5 New York WWTFs – Estimated Monthly Chemical Cost to Achieve 1.0 mg/L 

TP

 
 

Power 

Cost for constant operation of a small chemical feed pump was estimated in Section 3 at 

approximately $11 per month or $132 annually.  The cost for heating the chemical building is 

estimated based on 0.25 air changes per hour and an annual average heating requirement of 24 

degrees F plus a safety factor of 50%.  At $0.10/KWhr heating a 12’ x 12’ building is estimated 

at $114/yr.  Heating for the larger building needed for Dannemora is estimated at $177/yr. 

Lab Supplies and Mechanical Equipment Maintenance 

Costs for lab supplies and maintenance materials for the chemical feed systems should be 

relatively minor for a properly designed system.  A total of $100 per month is estimated. 

MGD mg/L D T B D T B

Benson 0.015 2.334 4.57 2.67 $32 $31  - $132 $125  - 

Fairfax 0.035 4.633 12.45 7.28 $203 $195  -  - $796 $354

Jeffersonville 0.036 6.850 20.04 11.72  - $323 $224  -  - $586

Marshfield 0.020 4.009 10.31 6.03 $97 $93  -  - $381 $169

Orwell 0.021 2.703 5.83 3.41 $58 $55  -  - $226 $100

Otter Valley Union High School 0.002 6.095 17.46 10.21 $14 $14  - $59 $56  - 

Pittsford 0.066 2.019 3.49 2.04 $107 $103  -  - $419 $186

Plainfield 0.059 2.550 5.31 3.11 $146 $140  -  - $572 $254

Sheldon Springs 0.018 2.477 5.06 2.96 $41 $40  - $171 $162  - 

Shoreham 0.010 5.480 15.35 8.98 $69 $67  -  - $272 $121

West Pawlet 0.015 5.968 17.02 9.95 $117 $113  -  - $459 $204

Wallingford 0.071 1.903 3.09 1.81 $102 $98  -  - $398 $177

Williamstown 0.070 2.905 6.53 3.82 $210 $202  -  - $825 $367

mg/L

Vermont Facilities

Average 

Flow (Past 

5 Years)

Average 

Effluent 

TP (Past 5 

Years)

1.0 mg/L TP limit

Chemical Dose 

(Fe/Al)

Monthly Chemical Cost (Fe/Al)                               

For Drums (D), Totes (T), and Bulk Delivery (B)

Facility Name MGD mg/L D T B D T B

Au Sable Forks 0.059 3.955 10.12 5.92  - $267 $185  - $1,088 $484

Cadyville 0.003 2.554 5.32 3.11 $8 $8  - $35 $33  - 

Crown Point 0.031 3.719 9.32 5.45 $134 $129  -  - $524 $233

Dannemora 0.877 2.201 4.12 2.41  - $1,605 $1,113  -  - $2,910

St Armand 0.040 4.297 11.29 6.61 $207 $199  -  - $812 $361

Wadhams 0.006 3.765 9.47 5.54 $26 $25  - $109 $103  - 

Westport 0.136 1.677 2.32 1.36 $146 $141  -  - $573 $255

Willsboro 0.041 3.066 7.08 4.14 $133 $128  -  - $523 $232

mg/L

New York Facilities

Average 

Flow 

(Past 5 

Years)

Average 

Effluent 

TP (Past 

5 Years)

1.0 mg/L TP limit

Chemical Dose 

(Fe/Al)

Monthly Chemical Cost (Fe/Al)                               

For Drums (D), Totes (T), and Bulk Delivery (B)



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-5 of 39 

 

Alkalinity Consumption and Increased Sludge Production 

Chemical addition for phosphorus removal will consume alkalinity and increase the quantity of 

sludge generated at each facility in proportion to the quantity of chemical added as shown in 

Table 6.2-6 and 6.2-7. 

 

Table 6.2-6 Vermont WWTFs – Estimated Alkalinity Consumed and Sludge Produced to 

Achieve 1.0 mg/L TP 

 
 

Table 6.2-7 New York WWTFs – Estimated Alkalinity Consumed and Sludge Produced to 

Achieve 1.0 mg/L TP 

 

Benson 1.9           9.7           1.5           1.4           

Fairfax 5.3           26.4         9.8           8.9           

Jeffersonville 8.5           42.5         16.2         14.8         

Marshfield 4.4           21.9         4.7           4.3           

Orwell 2.5           12.4         2.8           2.5           

Otter Valley Union High School 7.4           37.0         0.7           0.6           

Pittsford 1.5           7.4           5.1           4.7           

Plainfield 2.3           11.3         7.0           6.4           

Sheldon Springs 2.1           10.7         2.0           1.8           

Shoreham 6.5           32.5         3.3           3.1           

West Pawlet 7.2           36.1         5.6           5.2           

Wallingford 1.3           6.6           4.3           4.5           

Williamstown 2.8           13.8         10.1         9.3           

Vermont Facilities

mg/L lbs/day

1.0 mg/L TP limit

Alkalinity Consumed 

(Fe/Al)

Increase in Sludge 

Mass (Fe/Al)

Facility Name

Au Sable Forks 4.3           21.5         13.3         12.2         

Cadyville 2.3           11.3         0.4           0.4           

Crown Point 4.0           19.8         6.4           5.9           

Dannemora 1.7           8.7           80.3         73.6         

St Armand 4.8           24.0         10.0         9.1           

Wadhams 4.0           20.1         1.3           1.2           

Westport 1.0           4.9           7.0           6.4           

Willsboro 3.0           15.0         6.4           5.9           

1.0 mg/L TP limit

mg/L

Alkalinity Consumed 

(Fe/Al)

Increase in Sludge 

Mass (Fe/Al)

lbs/day

New York Facilities



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-6 of 39 

 

 

For lagoon facilities, the increase in sludge production will accelerate the frequency with which 

solids must be removed from the system and the cost of transporting and disposing of those 

solids.  For the activated sludge systems (including EA and SBR) the chemical sludge will 

become a part of the mixed liquor as a result of solids recycle and retention.  The mixed liquor 

suspended solids (MLSS) concentration may need to be increased to maintain the mass of 

volatile solids necessary to provide the biological treatment.  If the facility is already operating at 

an MLSS that approaches the design solids loading limit for the clarifiers, additional clarifiers or 

aeration basin volume may be required.  For RBC systems, the chemically generated sludge will 

increase the solids loading to the clarifiers.  If the RBC system clarifiers are inadequate to the 

increase, additional clarifiers may be needed. 

6.3 Cost to Achieve 0.1 mg/L TP 

Vermont WWTPs 

As shown in Tables 6.3-1, seven Vermont WWTPs are already achieving less than 0.2 mg/L TP 

but need additional treatment to achieve 0.1 mg/L TP.   

 

Table 6.3-1 Vermont WWTFs – Evaluate Chemical P Removal to Achieve 0.1 mg/L TP 

Facility Name Process Type 

Barre City Activated Sludge 

Brandon Oxidation Ditches 

Cabot MBR 

Castleton SBR 

Poultney SBR 

Richmond 

Extended Aeration w 

cloth disk filters 

Stowe SBR w cloth disk filters 

 

Filters are used at Richmond, Stowe, and Cabot to achieve the low effluent suspended solids 

needed for very low TP compliance.  However, Barre, Brandon, Castleton and Poultney are also 

achieving very low effluent suspended solids without the use of polymers, filters, or any other 

type of enhanced solids removal.  Although they are using different processes, each of these 

facilities is producing clarified effluent near 3 mg/L TSS consistently without filtration.  

Excellent clarification requires that the chemical solids generated by chemical addition must be 

well flocculated with the highly settleable biological solids.  Two of these facilities are SBRs 

with the associated settling benefits but not all SBRs achieve the consistent settleability exhibited 

by the Castleton and Poultney facilities.  Barre and Brandon use traditional clarifiers that appear 

to perform extremely well.   The settleability at these plants tend to range from 70 to 105 ml/L as 

SVI.  Clarifier overflow rates at these facilities average 320 gpd/sq ft and 220 gpd/sq ft 

respectively at 2011 flows and would be 402 gpd/sq ft and 363 gpd/sq ft at design flows.     



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-7 of 39 

 

These overflow rates are at or less than the common design guideline of 400 gpd/sq ft but are 

relatively common in practice so do not fully explain the excellent clarifier performance.  

Without more information, there is no lesson to be drawn from these facilities that can be 

replicated at others to assure excellent TS removal.  

 

If VTDEC required the facilities at Barre, Brandon, Castleton, and Poultney to install filters to 

increase the potential for consistent compliance at increased flows, additional cost would be 

incurred.  Based on the filter cost curves developed in Section 4, the additional capital cost is 

estimated at $2.14 million, $0.78 million, $0.74 million, and $0.74 million respectively. 

 

New York WWTPs 

As shown in Table 6.3-2, three New York WWTPs are already achieving less than 0.2 mg/L TP 

but need additional treatment to achieve 0.1 mg/L TP.  Although not reported, it is assumed that 

these facilities include effluent filtration or will otherwise continue to achieve the excellent 

effluent solids removal necessary for very low TP compliance. 

 

Table 6.3-2 New York WWTFs – Evaluate Chemical P Removal to Achieve 0.1 mg/L TP 

Facility Name 

Chazy 

International Paper 

Keeseville 

 

Capital Cost 

The WWTFs that are currently achieving less than 0.2 mg/L TP are assumed to be using 

chemical addition for phosphorus removal.  To achieve lower levels of effluent phosphorus at 

these facilities would require increased chemical dosage and possibly additional bulk chemical 

storage. 

 

If sufficient storage space is not currently available, chemical feed system upgrades to handle 

additional drums, totes, or a single 1000 gallon bulk tank would require a building of 

approximately 12 ft x 12 ft ($36,000 @ $250/sq ft).  If a new building is needed, an additional 

pair of chemical metering pumps with flow pacing would be needed at the new chemical storage 

at an equipment expense of approximately $6000.  Other costs would include the equipment 

installation, electrical and controls, and piping.  As described in Section 2, the expense for a 

single 1000 gallon bulk tank would be approximately $2000 delivered. Because the cost for 

pumps and storage building would not change appreciably but chemical cost would be lower, the 

bulk tank should be considered for all but the smallest facilities. With the bulk tank, the cost for a 

supplemental chemical feed system and building (to augment the existing chemical storage and 



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-8 of 39 

 

feed system) is shown in Table 6.3-3. Without the bulk tank, the cost would be approximately 

$4300 less.  

 

Table 6.3-3 Estimated Capital Cost for Chemical Feed to Achieve 0.1 mg/L TP 

Item Number or Size Rate Estimated Cost 

Metering Pumps 2 $3000 $6000 

Bulk Tank 1 @ 1000 gal $2000 $2000 

Installation LS  $1500 

Electrical/I&C LS  $1500 

Containment 1.5 CY $800/CY $1200 

Civil/Piping LS  $2000 

Building 144 sq ft $250/sq ft $36,000 

Construction total   $50,200  

Contractor’s OH&P  20% $10,040  

Contractor total   $60,240  

Design Engineering Per Vermont ANR fee curves 

used by CWSRF program 

$4128 

Construction Engineering $6192 

Project   $80,595  

Contingency  25% $20,149  

Budget   $100,744  

 

Without EBPR for the International Paper WWTF, chemical storage of up to 5000 gallons would 

be appropriate due to the greater treated flow and chemical consumption. That storage volume 

would require a more costly tank ($10,000) and building dimensions of approximately 14 ft x 16 

ft (224 sq ft) bringing the total capital budget for a chemical feed system at International Paper to 

approximately $153,142. 

 

O&M Cost 

Chemicals 

As described in Section 3, chemicals constitute the bulk of the operational cost of any chemical 

phosphorus treatment system.    Tables 6.3-4 and 6.3-5 provide estimates of the cost for chemical 

to remove phosphorus to 0.1 mg/L TP at the current ADF for each WWTF. 

 

  



Final  Lake Champlain Phosphorus Removal 
Technologies and Cost for Point Source Phosphorus Removal 

 Page 6-9 of 39 

 

Table 6.3-4 Vermont WWTFs – Estimated Monthly Chemical Cost to Achieve 0.1 mg/L TP 

 
 

Table 6.3-5 New York WWTFs – Estimated Monthly Chemical Cost to Achieve 0.1 mg/L 

TP 

 
 

Power 

Cost for constant operation of a small chemical feed pump was estimated in Section 3 at 

approximately $11 per month or $132 annually.  The cost for heating the chemical building is 

estimated based on 0.25 air changes per hour and an annual average heating requirement of 24 

degrees F plus a safety factor of 50%.  At $0.10/KWhr heating a 12’ x 12’ building is estimated 

at $114/yr.  Heating for the larger building needed for International Paper is estimated at 

$177/yr. 

Lab Supplies and Mechanical Equipment Maintenance 

Costs for lab supplies and maintenance materials for the chemical feed systems should be 

relatively minor for a properly designed system.  A total of $100 per month is estimated. 

Alkalinity Consumption and Increased Sludge Production 

Chemical addition for phosphorus removal will consume alkalinity and increase the quantity of 

sludge generated at each facility in proportion to the quantity of chemical added as shown in 

Tables 6.3-6 and 6.3-7. 

 

  

MGD mg/L D T B D T B

Barre City 2.879 0.162 0.33 0.17 $434 $417 $289  - $1,551 $689

Brandon 0.422 0.235 0.71 0.38 $138 $132  -  - $492 $219

Cabot 0.026 0.223 0.64 0.34 $8 $7  - $29 $27  - 

Castleton 0.366 0.201 0.53 0.28 $89 $86  - $336 $318 $141